XZ25K.45.15A Zshilil MK k%] Engine Accelerator And Put Off

s B % R HE B
No Part No Name Q,ty Remark
1 | 10430009 2R M6 Nut M6 3
-2 | 10440022 HyE 6 Washer 6 1
3 | 10520004 B} & Ball gemel 1
4 |XZ25K.45.15-1 |88 #F Screw 1
5 | 10430004 ¥R M10 Nut M10 1
6 | 10710027 RAKIEL Put off air cylinder 1
7 | 10410125 i M6 x30 Bolt M6 x 30 1
8 | 10430001 8 M10 Nut M8 2
9 | 10520005 B & Ball gemel 1
10 | 10440001 . 8 Washer 8 1
11 | XZ25K.45.15.2 B o Swing arm 1
12 | XZ25K.45.15-4 | % 2 Support 1
13 | XZ25K.45.15.5 L Soft shaft 1
14 | X725K.45.15.6 %O Soft shaft 1
15 | 10450056 P4 10 Shield ring 10 1
16 | 11410998 $r%% LIMB1.2 x 14 x82  Pull back spring 1
17 | XZ25K.45.15.3 B B AR Soft shaft 1

- 69 -




XZ35K.45A kifjm%%(——‘) Engine Install( I )

25 24

21

(FEPRRSE., #E HRE RATEHEESIE )

& PN - I &
= —
TIT__1 :
( )
TT
1] @] h 1l
il
) ==
° Z§l&»ﬁ
n)
[
F
N ) -
O N
r~ ~
~

31

.70 -




XZ35K.45A ZhHl&%(—) Engine Install( [ )

Fel R B &% we| s
No * Part No Name Q,ty Remark
1 |10410163 2R MI2 x1.5%x30  Bolt M12 x 1.5 x 30 8
2 | 10440010 8 12 Washer 12 16
3 | 10440012 HE 12 Washer 12 8
4 111210404 R IREBIE i Cuneiform support 2
5 | XZ16K.45.16A EREATE Left suspension frame 1
6 | XZ16K.45.17A JEEHELATE Right suspension frame 1
7 | 10410288 BH M14 x1.5x30  Bolt M14 x 1.5 x30 6
8 | 10440025 | E 14 ' Washer 14 6
9 03600564 Lemh &L Diesel engine 1
10 | XZ25K.45. 15A BRI TR ks g:tg‘g‘ﬁ% accelerator and |
11 | 11210344 R4 13 ~ $p19 Clip $13 ~ $19 4
12 | 10440016 H#E 14 Washer 14 2
13 | 10120548 s 10 Clip sleeve 2
14 | 10430119 28 A10 Nut A10 2
15 | 10120551 sk 10 Screwed adapter 2
16 | 11210447 & Clip 4
17 | XZ16K. 45 -4A Bt $10x1 L=g0  Rubberhose 2
$10 x1 L =80
18 | XZ16K.45 -30 Bk " Connection 2
19 | XZ35K.45 -7 B 10 x 1 * Rubber hose $10 x 1 2
20 | XZ25K.45-19 B R 3k Connection of warm air 1
21 | XZ16K.37 -6A | BHEEEL Screwed adapter 1
22 | 10440030 g 27 Washier 27 2
23 | XZ25K.45 -2 LkE Upper water pipe 1
24 | 11210186 R4 b4 ~ $64 Clip ¢4 ~ 64 4
25 | XZ25K.45.1A BXE Air guidfa cover 1
26 | 10410011 BE e M§ x 20 Bolt M8 x20 6
27 | 10440001 H#1H 8 : Washer 8 6

.71 -




X735K.45A %k ah¥lE3E(—) Engine Install( )

g R = % o Yl i
No Part No Name Q,ty Remark
28 | 10430001 ZHE M3 Nut M8 6
29 | XZ25K.45 -7 B 45 L=120 Rubber hose ¢45 L =120 2
30 | XZ25K.45 -18 BE% $19 L=1500  Rubber hose $19 L=1500 | 1
31 | 11210312 FHE 619 ~ $29 Clip $19 ~ $29 2

.72 .




XZ35K.45A ‘REhWEE(=) Engine Install( II)

e E IR E

J 4 567 689 10111213 14 15

16 _17 18
18 19 20

21
22 23 24 13

\/( 12 §:!§ W
N w

.73 .




XZ35K.45A RPLLEE(Z) Engine Install( II)

e = % W R | s
No Part No Name Q,ty Remark
1 | X725K.45 -4 B % Rubber hose 1
2 | 11210564 T B4 123 T Clip $123 4
3 | XZ25K.45 =23 B & Rubber hose i
4 | XZ25K.45.5 HERE Air inlet pipe 1
5 | XZ25K.45.3.1 HSE I Air outlet pipe [ 1
6 | 10430004 125} M10 Nut M10 18
7 | 10440006 #[E 10 Washer 10 4
8 | 10410029 #8242 M10 x90 Bolt M10 x 90 4
9 | 10710017 oo Butterfly valve 1
10 | XZ25K. 45 -20 T R Elbow plate 1
11 | XZ25K.45 -21 + % Clip 2
12 | 10410140 i M8 x40 Bolt M8 x40 2
13 | 10430001 123 M8 Nut M8 10
14 | XZ25K.45.3.2B | HSE T Air outlet pipe II 1
15 | XZ16K.45 -9 +* 4 Clip 1
16 | XZ25K.45.16.2 EXLE Left support 1
17 | 10420018 | e M12 x30 " Bolt M12 x30 8
18 | 10440010 g 12 Washer 12 11
19 | 10420004 Bk M12 x25 Balt M12 x 25 2
20 | 10440012 | #E 12 Washer 12 , 3
21 | 11210404 BRIV E Engine front support 2
22 | 10410013 SR M8 x 30 Bolt M8 x 30 4
23 | 10440062 g 8 Washer 8 8
24 | 10440001 #iH 8 Washer 8 6
25 | XZ16K.45. 10A iR Front suspeﬁsion socket 1
26 | 10410006 2 MI6 x35 Bolt M16 x 35 8
27 | 10430007 24 M16 Nut M16 8

<74 .




XZ35K.45A Rh¥l & (") Engine Install( 1)

75 (A= % i HE £ pas
No Part No Name Q,ty Remark
28 | 10440002 ] 16 Washer 16 8
29 | XZ25K.45.6 -2 B“é%‘ 45 L =160 Rubber hose $10 L=160 | 1
30 | 11210186 4 A4 ~ p64 Clip 44 ~ 64 4
31 | XZ25K.45.6.3 TAEI Down water pipe Il 1
32 | 10610067 | BOKFFR Water switch 1
33 | XZ35K.45 -12 R Elbow plate 1
34 | XZ35K.45 -13 o J Clip 1
35 | XZ35K.45 - 14 ® % Clip 1
36 | 10410011 244 M8 x 20 Bolt M8 x 20 2
37 | 10410163 24 M12 x 1.5 x30 Bolt M12 x 1.5 x30 1
38 | XZ25K.45.6.1 TkE 1 Down water pipe | 1
39 | XZ25K.45 -7 B ¢A5 L =120 Rubber hose ¢45 L=120 | 2
40 | XZ25K.45.16.1 HX B Right support 1

<75 .




| XZ35K.45A EhHlZE%E (=) Engine Install( )

(Fekitk, HAE)

.76 -




XZ35K.45A KEhHlEZ (=) Engine Install( )

5 R 5 24 PR HE B/
No Part No Name Q,ty Remark
1 | XZ35K.45.1A HHI Tubing [ 1
2 | XZ35K.45 -8 & P . Clip 2
3 | XZ35K.45 -9 T iR Elbow plate 1
4 | 10410011 14 M8 x20 Bolt M8 x20 12
5 | 10440001 #HpE 8 Washer 8 12
6 | 10430001 2 M8 Nut M8 6
7 | X235K.45 -2 Be% $100 L =130 Rubber hose 4
’ $100 L. =130
8 | 11210565 TR 117 Clip 117 8
9 | XZ35K.45 -4A BT * Clip 2
10 | XZ35K.45 -5B T W Elbow plate 1
11 | XZ35K.45.3A 1 Tubing I 1
12 | XZ35K.45.6A FABHAE Tubing 1
13 | 10100535 GRS Air cooler 1

<77 -




XZ16K.46 A4S Fuel Tank

.78 -




XZ16K.46 PAW4%E Fuel Tank

75 (A= i HE #E
No Part No Name Q,ty Remark
1 | XZ16K.46.3 - Support 2
2 | XZ16K.46.2 - Support socket 2
3 | 10410771 1AL M12 x25 Bolt M12 x25 8
4 | 10440010 #pE 12 Washer 12 8
5 | XZ16K. 46 -4 #}H O3 Felt collar 2
6 | 10470002 #4%h B10 x60 Pin shaft B10 x60 2
7 | 10470020 3.2 %30 Pin 3.2 x30 2
8 | 16K-YX PAMFE Fuel tank 1
9 | XZ16K.46.1 EE Fix felt 2
10 .| 10430004 2R M10 Nut M10 2
11 | 10440006 #HE 10 Washer 10 2

<79 .




XZ35K.46 #Ah%E Fuel Tank

| (8\ \
O\
~ |
N

.80 -




X735K.46 #mFs Fuel Tank

Fs (A7 i) HE i
No Part No Name Q,ty Remark
1 | XZ35K.46.1 X & Support 2
2 | 10440010 #pE 12 Washer 12 8
3 | 10410771 124 M12 x25 Bolt M12 x25 8
4 | XZ16K.46 -4 B Felt collar 2
5 | 10470002 #4%h B10 x60 Pin shaft B10 x 60 2
6 | 10470020 44 3.2x30 Pin 3.2 x30 2
7 | 16K -YX PRI Fuel tank 1
8 | XZ16K.46.1 BB Fix felt 2
9 | 10440006 #HE 10 Washer 10 2
10 | 10430004 12AE M10 Nut M10 2

.81




XZ16K.47A HEaEE  Muffler Install

10

4 |

- 4
=

.82.



XZ16K.47A JHE25%c%E  Muffler Install

Fs R 5 # 7 e &k
No Part No Name Q,ty Remark
1 | 10420002 124 M10 x20 Bolt M10 x20 19
2 | 10440006 #H 10 Washer 10 21
3. | 10440009 #H 10 Washer 10 2
4 | XZ16K.47.5A HEEE Exhaust pipe shell 1
5 | XZ16K.47 -4 TR Support pole 2
6 | XZ16K.47.1A HEEHE Muffler cover 1
7 | XZ16K.47 -2 B2 % Caudal pipe 1
8 | 10420001 142 M10 x45 Bolt M10 x 45 3
9 | 10430004 A M10 Nut M10 25
10 | XZ16K.45 -39 S Clip 1
11 | XZ16K.47.3A HEaE Muffler shell 1
12 | 11210346 HER Muffler 1
13 | XZ16K.47.6A B Muffler support 2

.83 -




XZ16K.48A HEAsZEEE Radiator Assy

10

13 1415 16

17

I(ﬁ“j__—i]
A
JINE
N
NN
AN
9

h
A

' 1112
f

—&f
A

E

&
il

1

.84 .



XZ16K.48A #HE8Z3E  Radiator Assy

s 5 24 i e B/
No Part No Name Q,ty Remark
1 | 11210223 4 22 ~ $32 Clip $22 ~ $32 2
2 | XZ16K. 48 -5A B & Rubber hose 1
3 | 10810027 41 %% ] Expandion water tank 1
4 | XZ16K.48 -1A B & Rubber hose 1
5 | 11211057 HOHF Bandage 5
6 | 11210218 K4 $10 ~ $16 Clip $10 ~ $16 4
7 | XZ16K. 48 -4A B Rubber hose 1
8 | 10810030 BHAER Radiator 1
9 | XZ16K.48 -2B ¥ m Ally arm 1
10 | XZ16K.48 -6 X 3 Ally arm 1
11 | 10430001 85 M8 Nut M8 11
12 | 10440001 g 8 Washer 8 11
13 | 10410247 R M12 x45 Bolt M12 x45 4
14 | 10440123 12 Washer 12 4
15 | 10430061 185 M12 Nut M12 4
16 | 10470172 £53.2x18 Cotter 3.2 x 18 4
17 | XZ16K.48 -3 BRI Rubber cushion 8
18 | 10410011 12 M8 x20 Bolt M8 x 20 3

.85




XZ50K. 48 HUAESEE  Radiator Assy

10

1N 12

13 1415 16

17

d

S
5]

7

e
:
N\

h o4

D

4

Y
& o
4
£:5

.86 -



XZ50K.48 WAL EE  Radiator Assy

F5 f 5 i g Egea
No Part No Name Q,ty Remark
1 | 11210223 B4 622 ~ 32 Clip $22 ~ $32 2
2 | XZ16K. 48 -5A B Rubber hose 1
3 | 10810027 4 ] Expandion water tank 1
4 | XZ16K.48 -1A B" % Rubber hose 1
5 | 11211057 oW Bandage 5
6 |11210218 £ 10 ~ $16 Clip $10 ~ $16 4
7 | XZ16K.48 -4A B"n % Rubber hose 1
8 | 11411759 B Radiator 1
9 | XZ16K.48 -2B ¥ m Ally arm 1
10 | XZ16K.48 -6 ¥ 3 Ally arm 1
11 | 10430001 $2AF MS Nut M8 11
12 | 10440001 #pE 8 Washer 8 11
13 | 10410247 24 MI12 x45 Bolt M12 x 45 4
14 | 10440123 H#E 12 Washer 12 4
15 | 10430061 A M12 Nut M12 4
16 | 10470172 3.2x18 Cotter 3.2 x 18 4
17 | XZ16K.48 -3 B Rubber cushion 8
18 | 10410011 ¥4 M8 x20 Bolt M8 x20 3

.87 -




XZ16K.50A 754 B3t Gear — box and Suspension

i
T
71
— o
/: TH ’d
Lad

O M

.88 -




XZ16K.50A 7 f R EH:  Gear —box and Suspension

e 5 % R HE #/E
No Part No Name Q,ty Remark
1 | 10430004 128 M10 Nut M10 28
2 110440006 #JE 10 Washer 10 28
3 | 10410659 124 M10 x70 Bolt M10 x 70 12
4 | 10310064 Baw Clutch 1
5 | 10470084 &4 B12 x35 Pin B12 x35 1
6 | 10440012 #$E 12 Washer 12 6
7 | 10470302 &4 x24 Pin 4 x24 1
8 | 10100120 BEBNE Clutch branch pump 1
9 | 10430021 1A M10 x25 Bolt M10 x25 4
10 | 10440009 #pE 10 Washer 10 4
11 | XZ16K.50.1B NEIHR Support 1
12 | 10410253 W M12 x1.5 %25 Bolt M12 x1.5 x25 8
13 | 10440010 #HE 12 Washer 12 8
14 | XZ16K.50 -7 H B Copper tube 1
15 | 10430122 12E; A8 Nut A8 2
16 | 11210286 BES Clip sleeve 2
17 | 10440016 #IE 14 Washer 14 1
18 | XZ16K.50 -6B ¥ ok Connection 1
19 | 10410006 B M16 x 35 Bolt M16 x 35 10
20 | 10440005 #HE 16 Washer 16 10
21 | 10410047 B2 M16 x40 Bolt M16 x40 2
22 | 10430007 W2 M16 Nut M16 2
23 | 10440002 #E 16 Washer 16 8
24 | XZ16K. 50.5A % 3 Support 1
25 | XZ16K. 50.3A ¥ 3 Support 1
26 | 11210443 % Cushioning 2
27 | XZ16K. 50. 4A & # Sprag 2
28 | 10310076 S Transmission 1
29 | 10410234 124 M10 x35 Bolt M10 x 35 12

.89 -




XZ50K.50A AFi#FH fEH  Gear — box and Suspension

0¢ 6l

8l

i

Ll

<90 -



XZ50K.50A Ap@#EfA MEFE Gear - box and Suspension

B8 R o8 5 B B
No Part No Name Q,ty Remark
1 | 10430004 128 M10 Nut M10 24
2 | 10440006 #E 10 Washer 10 24
3 | 10410659 124 M10 x70 Bolt M10 x 70 12
4 | 10310510 e Clutch 1
5 | 10410405 W27 M10 x40 Bolt M10 x40 12
6 | 10410013 124 M8 x30 Bolt M8 x30 4
7 | 10440001 #HpE 8 Washer 8 4
8 | 10100665 T Clutch branch pump 1
9 | 10120579 Lk E10 Connection E10 1
10 | 10410735 WA M14 x1.5 Bolt M14 x1.5 1
11 | 10440016 #$ B 14 Washer 14 3
12 | 10430122 ¥ A3 Nut A8 2
13 | 11210286 HES Clip sleeve 8 2
14 | XZ16K.50 -6B 3Lk Connection 1
15 | XZ16K.50 -7 o OB Copper tube 1
16 | 10310513 S Transmission 1
17 | XZ50K.50.2 T Assistant support 1
18 | 10410006 HE M16 x 35 Bolt M16 x 35 8
19 | 10440005 #HE 16 Washer 16 8
20 | 10440002 #E 16 Washer 16 8

.91




XZ16K.51A JHZE%E  Oil Pump Assy

v

, A i
13/ 1 15 wZ \17

e\

1

2

.92 .




XZ16K.51A {hZEZ%E Oil Pump Assy

Fs 5 i) HE Lo gas
No Part No Name Q,ty Remark
1 1‘0430004 2 H: M10 Nut 10 10
2 | 10440006 #HE 10 Washer 10 13
3 | 10410058 124 M10 x35 Bolt M10 x 35 10
4 |10310113 &% Propeller 1
5 110430021 B2 M10 x25 Bolt M10 x25 3
6 | XZ16K.51 -1 ki Shaft head cover 1
7 | XZ16K.51 -2 WMEEZE Oil pump flange disc 1
8 | 10410285 122 M14 x50 Bolt M14 x 50 4
9 | 10440025 #hiE 14 Washer 14 4
10 | 10440137 #HhE 14 Washer 14 4
11 | 10430026 1 M14 Nut 14 4
12 | XZ16K.51 -3A ® OB Pump support 1
13 | 10100141 wWm % Oil pump 1
14 | 10430005 12 M12 Nut 12 2
15 | 10440010 #H 12 Washer 12 2
16 | 10440009 #E 10 - Washer 10 6
17 | 10410016 1A M12 x50 Bolt M12 x50 2
18 | XZ16K.51 -4 bl 'Plate 1
19 | XZ16K.51 -5A w Plate 1

- 03 &




XZ35K.51A YWEEE

Oil Pump Assy

// f
14 15 165 \17

LJ/

.04 -




XZ35K.51A WZE#E  Oil Pump Assy

s R 5 PR B v ged
No Part No Name Q,ty Remark
1 | 10430004 128 M10 Nut 10 10
2 | 10440006 #JE 10 Washer 10 13
3 | 10410058 244 M10 x 35 Bolt M10 x 35 10
4 | 10310099 &5 Propeller 1
5 110430021 B2 M10 x25 Bolt M10 x 25 3
6 | XZ16K.51 -1 ki Shaft head cover 1
7 | XZ16K.51 -2 WMEEZE 0il pump flange disc 1
8 | 10410285 244 M14 x50 Bolt M14 x 50 4
9 | 10440025 HH 14 Washer 14 4
10 | 10440137 g 14 Washer 14 4
11 | 10430026 125 M14 Nut 14 4
12 | XZ25K.51.2A E om Pump support 1
13 | 10100199 W E 0il pump 1
14 | 10430005 2R M12 Nut 12 2
15 | 10440009 # 10 Washer 10 6
16 | 10440010 #H 12 Washer 12 2
17 | 10410016 12 M12 x50 Bolt M12 x50 2
18 | XZ25K.51 -3 R Plate 1
19 | XZ25K.51 -4A H Plate 1

.95 .




XZ50K.51 HZE%E  Oil Pump Assy

O

]
+

T

=

3
=)
24

B




XZ50K.51 JHZFEZE  Oil Pump Assy

Fs K 5 # R HE &
No Part No Name Q,ty Remark
1 | XZ16K.51 -1 Bk Shaft head cover 1
2 | XZ16K.51 -2 HERE 2/ Oil pump flang disc 1
3 | XZ50K.51 -1 I 1
4 | 10410058 124 M10 x35 Bolt M10 x 35 8
5 | 10430004 124 M10 Nut 10 8
6 | 10440006 #HE 10 Washer 10 11
7 | 10310270 £33 (L =205 £10) Propeller 1
8 | 10430021 124 M10 x25 Bolt M10 x 25 3
9 | 10440009 #HE 10 Washer 10 3
10 | 10410285 1 M14 x50 Bolt M14 x50 4
11 | 10440025 #E 14 Washer 14 4
12 | 10430026 2 Mi4 Nut 14 4
13 | 10440137 #E 14 Washer 14 4
14 | HPOSTBGTE =20~ | oy Ol !
15 | 10410016 14 M12 x50 Bolt M12 x 50 2
16 | 10440010 i 12 Washer 12 2
17 | 10430005 1R M12 Nut 12 2
18 | 10440012 #E 12 Washer 12 4

.97 .




XZ16K.53A {&3h%l Transmission Shaft

b g [\ 9 & v ¢l [l

\.\..\._@I
T - |

|

UV

.98 .



XZ16K.53A 4{&zh%l Transmission Shaft

5 R 5 i HE L gsa
No Part No Name Q,ty Remark
1 | XZ16K.53.1 fEsh T Bt Forepart of transmission shaft 1
2 | 10410176 B2 M14 x40 Bolt M14 x40 2
3 | 10430026 28 M14 Nut M14 2
4 | 10440025 H$pE 14 Washer 14 2
5 | 10440137 H$E 14 Washer 14 2
6 | XZ16K.53.2B ! Ally arm 1
7 | 10410158 $ZH: M16 x1.5x47  Bolt M16 x 1.5 x47 32
8 | 10430117 12HE M16 x 1.5 Nut M16 x1.5 40
9 | XZ16K.53.3 AL Sl E‘;a;{slr:ission ahaft for seconda- 1
10 | XZ16K.53.4 JE B shEh Transmission ahaft for last axle 1
11 | 10440164 $pE 14 2

.99 .




XZ35K.53 4{&3h%li Transmission Shaft

5

v

. 100 -



XZ35K.53 4{&3hfl  Transmission Shaft

Fs R 5 2 F7N BE #/

No Part No Name Q,ty Remark

1 | 10410158 i MI6 X 1.5 x47  Bolt M16 x 1.5 x47 32

2 | 10430117 ¥4 M16 x 1.5 Nut M16 x 1.5 40

3 | XZ35K.53.1 1Bl RTE: Forepart of transmission shaft 1

4 | Xz35K.53.2C | % = Ally arm 1 USizfg?;rSlI;(Zm;SK
5 | Xz35K.53.4C | % Ally arm 1 Usifﬁg%OK
6 | 10410176 8242 M14 x40 Bolt M14 x40 2

7 | 10440025 #H 14 Washer 14 2

8 | 10440137 #H 14 Washer 14 2

9 | 10440164 8 14 Washer 14 2

10 | 10430026 i85 M14 Nut M14 1

11 | Xz35K.53.3 RS B 'all‘;la;lsmission ahaft for secondary 1

12 | XZ16K.53.4 | JEHHEEIE Transmission shaft for last axle 1

<101 -




XZ50K. 53A 1&3h%l Transmission Shaft

—

156

- amm—
t
- ———

- 102 -




-

XZ50K.53A {&3h%l  Transmission Shaft

F2| R B s Wi | &

No Part No Name Q,ty Remark
1 | XZ50K.53.1A FEF AT B Forepart of transmission shaft 1

2 | XZ50K.53.2A - Ally arm 1

3 | XZ50K.53.3 =HRTE BhEh Transmission 1.

4 | XZ16K.53.4 JEBHEShE, Transmission ahaft for last axle 1

5 | 10410158 B2 M16 x1.5 x47  Bolt M16 x 1.5 x47 42

6 | 10430117 Y2RE M16 x1.5 Nut M16 x1.5 42

7 | 10410176 1248 M14 x40 Bolt M14 x40 2

8 | 10440025 #E 14 Washer 14~ 2

9 | 10440137 P 14 Washer 14 2

10 | 10430026 R M14 Nut M14 2

11 | 10440164 #1514 Washer 14 2

- 103 -




XZ16K. 54A

A

i

#F Front Axle

- 104 -

-~



XZ16K.54A F®i #F Front Axle

s A= Z4 7N BE B/
No Part No Name Q.,ty Remark
1 | XZ16K.39 -5A WREEELE End straight connector 2
2 | 10440024 8 22 ' Washer 22 2
3 110120353 EEL Gl4 Pipe tie —in G14 2
4 | 16DIF - C105A ¥ mbE Turning axle 1

- 105 -




XZ35K.54A Hj #F Front Axle

R

- 106 -



XZ35K.54A B #i Front Axle

55 R 5 i HE B/
No Part No Name Q,ty Remark
1 | XZ16K.39 -5A | seEimiEskik End straight connector 2
2 | 10440024 HhE 22 Washer 22 2
3 | 10120353 i Gl4 Pipe tie —in G14 2
4 | 16DIF-CI05B | itk Turning axle 1

- 107 -




XZ50K.54A Hj #F Front Axle

.+ 108 -

Ky



XZ50K.54A ®j #F Front Axle.

Fs R 5 i) e #ik
No Part No Name Q,ty Remark
1 | XZ16K.39 -5A YR ELE A End straight connector 2
2 | 10440024 P 22 Washer 22 2
3 | 10120353 ik Gl4 Pipe tie - in G14 2
4 | 16DIF - C105C Lzl Turning axle 1

- 109 -




XZ16K.55A Hij&%2 Front Suspension

- 110 -




XZ16K.55A FijZ% Front Suspension

Fs R 5 i g £

No Part No Name Q,ty Remark
1 | XZ16K.55.2 LRI X3 Left front support 1
2 | 10810006 AR MI10 x 1 0il cup M10 x 1 2
3 | XZ16K.55 -1A | B4y Spring pin 2
4 | XZ16K.55.3 AETZ4E Right front support 1
5 | XZ16K.55.4 B Steel plate spring 2
6 | XZ16K.55 -6 WEER Spring pressing plate 2
7 | XZ16K.55 -7 LErhih Buffer 2
8 | XZ16K.55.8 FRAI T4 Limit support 2
9 | 10410515 B2k M16 x 130 Bolt M16 x 130 2
10 | 10410818 2k M16 x 100 Bolt M16 x 100 2
11 | XZ16K.55 -9 B ESrR Upper support 2
12 | 99114680004 W4 38 (T45 x275hA) Shock cabsorber 2
13 | 10440002 #H 16 Washer 16 10
14 | 10430007 A M16 Nut M16 6
15 | XZ16K.55.10A | X% Rear support 2
16 | 10430079 A M24 Nut M24 2
17 | 10440026 H$u[B) 24 Washer 24 2
18 | 10440205 HpE 24 Washer 24 2
19 | 10410517 $2 4 M16 x 150 Bolt M16 x 150 2
20 | XZ16K.55 -12A | & J Washer 4
21 | XZ16K.55-13 |%& & Bushing 2
22 | 10410243 2 M24 x 150 Bolt M24 x 150 2
23 | X716K.55 -11A | BB Ty Down support 2
24 | 10430010 $Z 5 M20 x 2 Nut M20 x2 16
25 | XZ16K.55 -5 EiA T U - bolt 4
26 | 10410241 ke M12 x 80 Bolt M12 x 80 2
27 | 10440010 HE 12 Washer 12 2

- 111 -




XZ16K.55A {ij&%2 Front Suspension

Fs = % Fx g &
No Part No Name Q,ty Remark
28 | 10430005 WA M12 Nut M12 2
29 | XZ16K.55 ~14 it BB B Abrasion resistant block 2
30 | 10410006 2% M16 x 35 Bolt M16 x 35 4

- 112 -




s €Il

AN

I
ANNNNN

3§ NN

uowsuadsng juory FOBIH  CGYGEZX




XZ35K.55 HijZ% Front Suspension

FE| fo8 # wit | g

No Part No Name Q,ty Remark
1 |10410241 1AL M12 x 80 Bolt M12 x 80 4
2 | 10440010 #E 12 Washer 12 4
3 | 10430005 R M12 Nut M12 4
4 | XZ16K.55 -1A | 34y Spring pin 4
5 | XZ16K.55.4 B = Steel plate spring 4
6 | XZ16K.55 -5 U Bz U - bolt 8
7 | XZ16K.55 -6 WREEMR Spring pressing plate 4
8 | XZ16K.55 -7 ik Buffer 4
9 | XZ35K.55.1A RIS Balance Lever 1
10 | XZ35K.55.6A S g2 Balance Lever 1
11 | 10410515 B8 M16 x 130 Bolt M16 x 130 2
12 | 10440002 #1816 Washer 16 12
13 | 10430007 12£: M16 Nut M16 8
14 | 10410818 12HE M16 x 100 Bolt M16 x 100 2
15 | XZ16K.55 -12A | & K Washer 4
16 | XZ16K.55 -13 ' 5 Bushing 4
1'7 10410517 1A M16 x 150 Bolt M16 x 150 4
18 | XZ16K.55 -11A | WiIRSE F Down support 2
19 | 10430079 A M24 Nut M24 2
20 | 10440026 HE 24 Washer 24 2
21 | 10440205 $E 24 Washer 24 4
22 | 10410243 HERE M24 x 150 Bolt M24 x 150 2
23 | 99114680004 BlEas(T45 x275hA) Shock cabsorber 2
24 | 10810006 AR M10 x 1 0il cup M10 x 1 6
25 | 10430149 2R M30 x2 Nut M30 x2 2
26 | 10440132 #HE 30 Washer 30 2
27 | 10470012 £ 6.3 x50 Pin 6.3 x50 2

- 115 -




XZ35K.55 HiZZ2 Front Suspension
s R = % i e B/
No Part No Name Q,ty Remark
28 | XZ35K.55 -2 i Balance shaft 2
29 | XZ35K.55 -3 # Cushion 4
30 | XZ35K.55 -5 #H Cushion 4
31 | XZ35K.55 -4A | X&E Supporting cover 2
32 | XZ35K.55 -7 XK Supporting pin 2
33 | 10430150 1243 M24 Nut M24 2
34 | 10470064 &5 5 x40 Pin 5 x40 2
35 | 10430010 §2 4 M20 x2 Nut M20 x2 32
36 | XZ16K.55 -14 | fit Bk Abrasion resistant block 2
37 | 104100575 BB M16 x 35 Bolt M16 x 35 4

- 116 -




T




XZ16K.56A ' #f Middle Axle

5 R = % R HE 7/
No Part No Name Q,ty Remark
1 | XZ16K.56 -1A SR E Lk End straight connector 2
2 | 10440018 #HE 16 Washer 16 4
3 | 10120341 £E 14 Clip - knot 14 6
4 | 10121953 124 E14 Nut E14 6
5 |10120534 B34k Gl4 Connection G14 2
6 | 10124653 Bk Rubber hose connector 2
7 | 10440029 #ME 10 Washer 10 3
8 | 10120138 Bk G6 Connection G6 1
9 | XZ16K.56 -3A SR EEESL A End straight connector 2
10 }:82/223081];MRF T BRI EE Transfixion drive axle 1
11 | 10120724 Bk 1k E6 Connection E6 1
12 | 10410246 B MI0 x 1 Bolt M10 x 1 1

- 118 -




XZ725K.56 H #f Middle Axle

- 119 -




XZ25K.56 ' #HF Middle Axle

F5 5 % PR & 7/
No Part No Name Q,ty Remark
1 | XZ16K.56 -1A . WEER LA End straight connector 2
2 | 10440018 $iE 16 Washer 16 4
3 | 10120341 *E 14 Clip - knot 14 6
4 | 10121953 A E14 Nut E14 6
5 ] 10120534 Bkik Gl4 Connection G14 2
6 | 10124653 sk Rubber hose connector 2
7 | 10440029 #JE 10 Washer 10 3
8 | 10120138 B3k G6 Connection G6 1
9 | XZ16K.56 -3A A= Rik - N End straight connector 2
10 | 18/20TMRF - C223BC | B @EIKEh#F Transfixion drive axle 1
11 | 10120724 B34k E6 Connection E6 1
12 | 10410246 A M10 x1 Bolt M10 x 1 1

- 120 -




X7Z50K.56A H # Middle Axle

- 121 -




XZ50K.56A ' #f Middle Axle

F5 5 % i HE E-ge:
No Part No Name Q,ty Remark
1 | XZ16K.56 —-1A SREEEELA End straight connector 2
2 | 10440018 #JE 16 Washer 16 4
3 | 10120341 £ 14 Clip - knot 14 6
4 10121953 12} E14 Nut E14 | 6
5 | 10120534 Bk Gl14 Connection G14 2
6 | 10124653 Bk Rubber hose connector 2
7 | 10440029 #E 10 Washer 10 3
8 | 10120138 Bkik G6 Connection G6 1
9 | XZ16K.56 -3A AR b . N End straight connector 2
10 | BOOMRE - mammain Transfixion drive axle 1
11 | 10120724 B3 4K E6 Connection E6 1
12 | 10410246 B2 MI10 x 1 Bolt M10 x 1 1

- 122 -




XZ16K.57A J§ #®F Rear Axle

123




XZ16K.57A E‘v Pt Rear Axle

s A2 & PR HE 7k

No Part No Name Q,ty Remark
1 | XZ16K.56 -1A WELEEELE End straight connector 2

2 | 10440018 #E 16 Washer 16 4

3 | 10120341 £E 14 Clip - knot 14 6

4 | 10121953 188 E14 Nut E14 6

5 | 10120534 - 3Lk G14 Connection G14 2

6 | 10124653 &g S Rubber hose connector 2 .

7 | XZ16K.56 -3A YR EE RSk End straight connecor 2

8 | 18/20TMRF - C223SB | E3#f Drive axle 1

9 | 10440029 #HE 10 Washer 10 2

10 | 10120724 31k E6 Connection E6 1

11 | 10410246 B2 M10 x 1 Bolt M10 x 1 1

<124 -




XZ25K.57 J& #BF Rear Axle

- 125 -




X725K.57 J§ ¥ Rear Axle
Fs R 5 % 78 R £
No Part No Name Q,ty Remark
1 | XZ16K.56 -1A YREEELA End straight connector 2
2 | 10440018 HE 16 Washer 16 4
3 | 10120341 +Z 14 Clip - knot 14 6
4 |10121953 B8 E14 Nut E14 6
5 | 10120534 kiR G4 Connection G14 2
6 | 10124653 B Rubber hose connector 2
7 | XZ16K. 56 -3A  NCRLE DN End straight connector 2
8 | 18/20TMRF - C223BC | IXEh#F Drive axle 1
9 | 10440029 HE 10 Washer 10 2
10 | 10120724 k4K E6 Connection E6 1
11 | 10410246 B M10 x 1 Bolt M10 x 1 1

- 126 -




XZ50K.57A J5 #F Rear Axle

<127 -




XZ50K.57TA J§ #F Rear Axle

s £ 5 % PR e H/E
No Part No Name Q,ty Remark
1 | XZ16K.56 -1A WRELE LA End straight connector 2
2 | 10440018 #HE 16 Washer 16 4
3 | 10120341 £E 14 Clip ~ knot 14 6
4 110121953 25 E14 Nut E14 6
5 | 10120534 #kik Gl14 Connection G14 2
6 | 10124653 L Rubber hose connector 2
7 | XZ16K. 56 -3A YR BELE Lk End straight connector 2
8 | 18/20TMRF - C223DB | JEZh#F Drive axle 1
9 | 10440029 #5810 Washer 10 2
10 | 10120724 B3k E6 Connection E6 1
11 | 10410246 12 M10 x1 Bolt M10 x 1 1

-+ 128 -




XZ16K.58A JEREIE(MRFEL%E) Rear Suspension( Plate Spring Fixing)

w i1

- 129 -




XZ16K.58A JERZB(HFEZ¥) Rear Suspension(Plate Spring Fixing)

75 (A= % P HE B/

No Part No Name Q,ty Remark
1 | 10430021 124 M10 x25 Bolt M10 x 25 16
2 | 10440006 #E 10 Washer 10 16
3 | XZ16K.58 -1 SrpEiR Cover plate for buffer 4
4 | XZ16K.58 -17 | ZErpk Buffer 4
5 | XZ16K.58.2 FRAL ST 4R Limit support 4
6 | 10430005 2R M12 Nut M12 2
7 | 10440010 HE 12 Washer 12 2
8 | XZ16K.58 —-4A | B &8 Front support 2
9 | 10410244 #2448 M12 x 100 Bolt M12 x 100 2
10 | XZ16K.58.5 JathE Rear steel plate spring 2
11 | XZ16K.58 -6 R EMR Spring pressing plate 2
12 | 10440075 g 27 Washer 27 8
13 | XZ16K.58 -9 =8 i Nut 8
14 | XZ16K. 58. 12 rh BRAY F 4R Middle pistional support 2
15 | 10420147 $24T M16 x 80 Screw M16 x 80 4
16 | 10440002 H#HE 16 Washer 16 6
17 | 10430007 ¥ M16 Nut M16 6
18 | XZ16K.58.11A | J5Z% Rear support 2
19 | XZ16K.55 -13 = B Bushing 2
20 | 10410684 124 M16 x 160 Bolt M16 x 160 2
21 | XZI6K.58-10 | # Bolt 8
22 | XZ16K.58 -21 | YLz Double — head bolt 8
23 | 10440051 HE 22 Washer 22 8
24 | 10430152 128 M22 x 1.5 Nut M22 x1.5 8
25 | XZ16K.58 -20 YT & Dowe cover for support 4
26 | 10810019 AR 45°M10 x 1 0il cup 45°M10 x 1 2
27 | XZ16K.58 -23 | B4y Spring pin 2

- 130 -



XZ16K.58A 5B (HEHHFEE)  Rear Suspension( Pulleod Fixing)

- 131 -




XZ16K.58A J5EIE(#ES#TFL%E)  Rear Suspension( Pull Rod Fixing)

5 R = % Fr & #/E
No Part No Name Q,ty Remark
1 | 10810006 AR M10 x 1 0il cup M10 x 1 4
2 | XZ16K.58.3.2 WS Pull rod 2
3 | 10440037 #E 18 Washer 18 6
4 | 10430011 1B M18 x1.5 Nut M18 x1.5 6
5 | XZ16K.58.3.1-7 | Bk 4 Ball pin 4
6 | XZ16K.58.3.1-1 | s Spring ring 8
7 | XZ16K.58.3.1.2 H i} Seal ring 8
8 | XZ16K.58.3.1-3 | % Cover 4
9 | 10460019 84T 3 x5 Rivet 3 x5 8
10 | 10410245 #2448 M18 x1.5 x 100 Bolt M18 x 1.5 x 100 4
11 | XZ16K.58.3.1 -4 | Mg Butterfly spring 4
12 | XZ16K.58.3.1-5 |3k Bi Ball bowl 8
13 | XZ16K.58.3.1.6 BERE LR Rubber bushing sleeve 4
14 | XZ16K.58 -8 L Bolt 2
15 | 10410686 1R M14 x1.5 x70 Bolt M14 x1.5 x70 4
16 | XZ16K.58 -7 LS ) Pullrod support 2
17 | 10440025 g 14 Washer 14 4
18 | 10430012 $2F M14 x1.5 Nut M14 x1.5 4

<132 -




XZ16K.58A JSEZ(FEHREE)  Rear Suspension( Balancebeam Fixing)

- 133 -




XZ16K.58A JERZE(VPHR% %) Rear Suspension( Balancebeam Fixing)

¥e|  r = &% wE| s
No Part No Name Q,ty Remark
1 | XZ16K.58 -24 |82 & Nut : 8
2 | 10440014 g 36 Washer 36 8
3 | 10410864 2R M12 x1.5 x 85 Bolt M12 x1.5 x85 8
4 | 10440012 HE 12 Washer 12 16
5 | XZ16K.58.18 -3 | -2 Balance beam 2
6 | XZ16K.58 -19 EHE Seal ring 8
7 | XZ16K.58.18 -2 | Bk & Ball seat 4
8 | 10440010 $#HE 12 Washer 12 8
9 | 10430251 #2RF M12 x1.5 Nut M12 x1.5 8
10 | XZ16K.58 -22A | A5 65% Balance beam pin shaft 4
11 | 10470095 44 6.3 x80 Pin 6.3 x 80 8
12 | 10130106 Mt PDY0 x 120 x 12 Oil seal Pd90 x120 x12 | 4
13 | XZ16K.58 -16 | #& Mat 8
14 | XZ16K.58. 14A SF@HE\EZ Balance shaft assembly 2
15 | XZ16K.58 -15 Yok Connecting shaft 1
16 | XZ16K.58.18 -1 | BRIEIE Ball shaft sleeve 4
17 | GT -16K5818 B HR Steel alloy bearing 4
18 | 10810006 AR M10 x 1 0il cup M10 x 1 6

- 134 -




XZ16K.37A MW EZRYS. Steering Hydraulic System

O
- <«
=
&
aTEOL D
M
o~
<
N
)
(o]
[de)
(e
/
~
o~
S 7 =2
/ \
Z ©
~ Q
el — ‘ - =
% © A
folde .
T\

o
o~
(=]
N
[e]
~)

<135 -




XZ16K.37A HHKERS

Steering Hydraulic System

s = % iy g £
No Part No Name Q,ty Remark
1 | XZ16K.37 -1 IR L Pipe connector 1
2 | 10440037 #HE 18 Washer 18 6
3 | 10121949 3Lk El4 Connection body E14 3
4 | 10410250 2k MI8 x 1.5 Bolt M18 x 1.5 3
5 | 10120341 +E 14 Clip sleeve 14 1
6 | 10121953 128 E14 Nut E14 4
7 | 11210312 M4 619 ~ $29 Clamp $19 ~ ¢29 2
8 | 10120549 EERE 1371411 -2800 Rubber hose connector -1
9 | XZ16K.37 -2A | ifYHAH ¢$13 L=2500  Rubber hose 1
10 | 11210230 MEE 25 ~ P38 Clmp $25 ~ ¢38 2
11 | 10120509 KE 12 Clip sleeve 12 1
12 | 10121952 EAE E12 Nut E12 1
13 | X7Z16K.37 -3 7| kgL Pipe connector 1
14 | 10410011 124 M8 x20 Bolt M8 x20 4
15 | 10430001 12HE M8 Nut M8 4
16 | 10440001 #HE 8 Washer 8 4
17 | 10440062 #HE 8 Washer 8 4
18 | 10110019 W 0Oil tank 1
19 | XZ16K.37 -4A T Rubber hose 1
20 | 03001411 HemmE Steering oil pump 1
21 | XZ16K.37 -5 ek Pipe connector 1
22 | XZ16K.37 -6A WHEEEELE End vertical connection 1
23 | 10440030 g 27 Washer 27 1
24 | 10120366 £ 18 Clip sleeve 18 2
25 | 10121954 2+ E18 Nut E18 2
26 | 10120550 #3k4Kk G18 Connection boby G18 1
27 | TX~-N ZRSH, L=80 Fix Track L =80 1

- 136 -



-

XZ16K.37A M WIEZRS Steering Hydraulic System

F5 A % s g &
No Part No Name Q,ty Remark
28 | 03001203 B * Clip 5
29 | TX - N 228 S, L =120 Fix Track L =120 4
30 | 11210341 F k | Clip 4

- 137 -




X725K.37A H[FWIEZRS Steering Hydraulic System

9¢ SC v¢ ¢ ¢ 1K 0Ol

8t LT

T

“T

[

8 6 0%

- 138 -



—

XZ25K.37A MW EERS Steering Hydraulic System

s 5 & R HE #/E
No Part No Name Q,ty ~ Remark
1 | XZ16K.37 -1 wEHL Pipe connector 1
2 | 10440037 HuHE 18 Washer 18 6
3 | 10121949 3Lk E14 Connection body E14 3
4 | 10410250 1242 M18x1.5 Bolt M18 x1.5 3
5 | 10120341 +E 14 Clip sleeve 14 1
6 | 10121953 R E14 Nut E14 1
7 | 11210312 WRAE 19 ~ 29 Clamp $19 ~ $29 2
8 | 10120730 BERE Rubber hose connector 1
9 | XZ16K -37 -2A | MlyhE Rubber hose 1
10 | 11210230 W 25 ~ 438 Clmp 25 ~ 38 2
11 | 10120509 EE 12 Clip sleeve 12 1
12 | 10121952 2R F12 Nut E12 1
13 | XZ16K.37 -3 sk Pipe connector 1
14 | 10410011 2 M8 x20 Bolt M8 x20 4
15 | 10430001 2R M8 Nut M8 4
16 | 10440001 #HhE 8 Washer 8 4
17 | 10440062 #pE 8 Washer 8 4
18 | 10110019 W 0il tank 1
19 | XZ25K.37 -2A TR B .Rubber hose 1
20 | 10100561 PR Steering oil pump 1
21 | XZ16K.37 -5 L Pipe connector 1
22 | XZ25K.37 -1A WELEEL A End vertical connection 1
23 | 10440030 $HE 27 Washer 27 1
24 | 10120366 EE 18 Clip sleeve 18 2
25 | 10121954 W2EE E18 Nut E18 2
26 | 10120550 3Lk G18 Connection boby G18 1
27 |TX-N RS L=80 Fix Track L.=80 1

- 139 -




XZ16K.37A HRWBERY. Steering Hydraulic System

B3 R B & wE|
No Part No Name Q,ty Remark
28 | 03001203 H % Clip 4
29 | TX-N TESH L=120 Fix Track L =120 3
30 | 11210341 F ok Clip 3

- 140 -




XZ50K.37A REMEHERSE  Steering Hydraulic System

[

OOOERD 000

T

G D)D)~ SODD QD v ¢D r )

mqgj ———)

@D R~ @OV

.

- 141 -



XZ50K.37A HmBERS Steering Hydraulic System

w8 R B s w | an
No Part No Name Q,ty Remark
1 | 10440037 #E 18 Washer 18 13
2 | 10121949 BE3kik E14 Connection body E14 6
3 | 10410250 248 MI8 x1.5 Bolt M18 x1.5 6
4 | 10120341 £E 14 Clip sleeve 14 2
5 | 10121953 28 E14 Nut E14 2
| 6 {TX-N LB L.=120 Fix track L =120 1
7 | 11210341 R Clip 1
8 | 11210149 g Ik Clip - 1
9 | XZ50K.37 -1A |@W & Steel pipe 1
10 | 10122031 ik Gl4 * Connection G14 1
11 | XZ50K.37 -2A |4 & Steel pipe 1
12 | 11211385 HoF Clip bend 3
13 | 10120511 BERE Rubber hose connector 1
14 | XZ16K.37 -2A gl Rubber hose 1
15 | 11210230 ME 4 Clamp 2
16 | XZ16K.37 -3 Rk Pipe connector 1
17 | 11210312 B % Clamp 2
18 | 10120509 £E 12 Clip sleeve 1
19 | 10121952 2R E12 Nut E12 1
20 | 10100561 HmmE Steering oil pump 1
21 | XZ25K.37 -1A WRELEESR K End vertical connection 1
22 | X716K.37 -5 Rk Pipe connector 1
23 | 10440030 g 27 Washer 27 1
24 | 10120366 +E 18 Clip sleeve 18 1
25 110121954 12 E18 Nut E18 1
26 | 10120550 B3LK G18 Connection G18 1
27 | 10120731 BERE Rubber hose connector 1

- 142 -



XZ50K.37A #EMBEZRY  Steering Hydraulic System

5 R 5 % R HE =/
No Part No Name - Q,ty Remark
28 | 10120732 BERE Rubber house connector 1
29 | XZ50K.37 -3 b Plate 2
30 | 10120733 Bk Gl4 Connedtion G14 4
31 | XZ50K.37 -4 o Steel pipe 2
32 | XZ25K.37 -2A B E Rubber hose 1
33 | 10110019 W B Oil tank 1
34 | 10410011 12 M8 x 20 Bolt M8 x20 4
35 | 10430001 2R M8 Nut M8 4
36 | 10440001 #E 8 Washer 8 4
37 | 10440005 #E 8 Washer 8 4
38 | XZ16K.37 -1 Bk Pipe connector 1

. 143 -




XZ16K.65 % RG (et XhikF) Steering System( Sreering Gear And Vertical )

Z N\

- 144 -




XZ16K.65 R RS (#1085 X PIFF) Steering System(Sreering Gear And Vertical )

Fs R 5 & R WE &
No Part No Name Q,ty Remark
Steering Gear ( including
1 | 10310070 Enis(SEY) rocking arm) 1
2 | 10410310 124 M18 x1.5 x50 Bolt M18 x 1.5 x50 3
3 | 10440031 #JE 18 Washer 18 3
4 | XZ16K.65.2 PIAF SR Vertical lever 1
5 | XZ16K.65 -3 L Bolt 1
6 | 10440015 #E 20 Washer 1

. 145 -




